CATALOG OF

\ HOBART ’
REPLACEMENT
PARTS

DGC5 & HGC5 GAS CONVECTION

r ; OVENS
ML-126614 DGC5
i | ML-126615 HGC5
l | ML-126616 HGC5D
- o | ML-126617 DGC5X
, e . ML-126618 HGC5X
{ w ) ML-126619 HGC5DX

A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 34608 Rev. E (July 2015)




DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

F-34608 Rev. E (July 2015) -2- © HOBART 2015



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

11
13
15
17
19
21
23
25
27
29

Table of Contents

CONTROL PANEL (ML-126614, ML-126615, & ML-126618)

CONTROL PANEL (ML-126616 & ML-126619) (PREVIOUS)

CONTROL PANEL (ML-126616 & ML-126619) (CURRENT)
ELECTRICAL COMPONENT PANEL (HGC5D & WITHOUT COOK & HOLD)
ELECTRICAL COMPONENT PANEL (WITH COOK & HOLD)
SIMULTANEOUSLY OPENING DOORS (PREVIOUS CONSTRUCTION)
SIMULTANEOUSLY OPENING DOORS (CURRENT CONSTRUCTION)
INDEPENDENTLY OPENING DOORS (PREVIOUS CONSTRUCTION)
INDEPENDENTLY OPENING DOORS (CURRENT CONSTRUCTION)
OVEN PANELS AND MOTOR

OVEN PANELS AND RACK SUPPORTS

GAS PIPING AND FLAME CHAMBER (BEFORE SERIAL NUMBER)
GAS PIPING AND FLAME CHAMBER (AFTER SERIAL NUMBER)

-3- F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

31-32—, |
|23
4
27-28—_|
| 56

| 7-8-9-10

11-12-13

— 14-15-16-17
19-20-21-22
23-24-25-26
PL-57938

CONTROL PANEL
(ML-126614, ML-126615, & ML-126618)

F-34608 Rev. E (July 2015) -4-



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-57938

PART NO.

00-340324-00008
00-913102-00163
00-913102-00161
00-354575-00004
00-411242-00001
00-913149
00-411242-00001
00-411690-00003
00-411690-00004
00-411690-00006
00-411242-00001
00-411690-00001
00-411690-00002
00-411690-00003
00-411690-00004
00-411690-00005
00-411690-00006
00-340324-00009
00-424132-00001
00-424238-00001
00-424210-00001
00-424247-00001
00-497282-00001
00-497286-00001
00-497287-00001
00-497294-00001
SC-114-82
WS-028-20
00-411499-00003
00-411499-00004
00-424206-000G1
00-959489-000G1

CONTROL PANEL
(ML-126614, ML-126615, & ML-126618)

NAME OF PART AMT.

1T T 7 T 0 TSP 1
Light - Indicator (DoubI€) (120 V.).....couiiiiiieiee ettt e e e 1
Light - Indicator (DOUDIE) (240 V.).....coouiiiiieiiiiie ettt e e 1
LIGht = INAICATOT. ...ttt st e e e 1
KINOD ..ttt ettt ettt et e et st e e e e anee 1
KINOD .. ettt ettt e e 1
Timer (120 V.) (B0 HZ.) (5-HE.). ot 1
Timer (240 V.) (60 Hz.) (5-Hr.)....

Timer (240 V.) (50 Hz.) (5-Hr.)....

KNob......ccooiiiiiii

Timer (120 V.) (B0 HZ.) (1-HE.) oo e 1
Timer (240 V.) (B0 HZ.) (1T-HE. ) ee oot 1
Timer (120 V.) (60 Hz.) (5-Hr.)....

Timer (240 V.) (B0 HZ.) (5-HI. ). ee e 1
Timer (240 V.) (50 HZ.) (1-HE. ) ettt 1
Timer (240 V.) (50 HZ.) (5-HE. ). eeeeieeee et 1
SWILCN (D.P DT, )ittt ettt h bbbttt ettt 2

Overlay - Panel (1-Hr.
Overlay - Panel (5-Hr.
Overlay - Panel (1-Hr.

) (Previous Construction)

)

)
Overlay - Panel (5-Hr.)

)

)

)

(

(Previous Construction)
(Previous Construction)
(
(
(

Previous Construction).....
Current Construction)...
Current Construction)...

Overlay - Panel (1-Hr.
Overlay - Panel (5-Hr.

Overlay - Panel (1-Hr.) (Current CONStrUCHON)..........coiuiiiiiiiiieie et
Overlay - Panel (5-Hr.) (Current CONStrUCHON)..........coiuiiiiiiiiiiiieiie et 1
Mach. Screw 4-40 x 5/16 Rd. Hd

WWASNET (SST ).ttt ettt sttt et b e st e ae e st e e ebe e e e e eebneeees
BUZZET (230 V.). ettt b et h ettt ent e e e e 1
BUZZET (115 V. )ttt b ettt b ettt en e 1
Panel - Control Weldment (Previous ConstruCtion)............c.cooiiiiiiiiiiiiii e 1
Panel - Control Weldment (Current Construction)............cocceeiiiiiieiiiiiie e 1

F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

12
/
N -
A7 g
— >
This Controller is
g l.—2 no longer available.
] Order Computerized
D Control Panel Assembly
D 00-959075-000G3 (120 V.) 3
OR
D D 00-959075-000G4 (240 V.) 4
0 o
0 g q
On q
10117
i v
v~
8-9 5
_ —
Sl
~— on o Ukrg 6
A ﬁl//
] % U
\\

CONTROL PANEL
(ML-126616 & ML-126619) (PREVIOUS)

F-34608 Rev. E (July 2015) -6-



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(ML-126616 & ML-126619) (PREVIOUS)

ILLUS. PART NO. NAME OF PART AMT.
PL-60640
1 SD-037-02 Self-Tapping Screw 10-16 x 1/2 Hex Washer Hd., Type AB........cccoiiiiiiiiiiniiie e 3
*2 Controller

3 00-959075-000G3  Panel - Control Assy. (120 V.) (COMPIELE).....cccuiiiiiiiiiiiiieie et 1
4 00-959075-000G4 Panel - Control Assy. (240 V.) (COMPIELE)......ccuiiiiiiiiieiiieiie e 1
5 00-354575-00004  Light - Indicator...........ccccovierinenicienincnene

6 00-358628-00002  Switch - Rocker (2-Position)
7
8

00-358628-00001  Switch - Rocker (3-Position)

00-424845-00001  Overlay - Control Panel (ML-126616 & ML-126619) (Previous Construction).............ccccccceven. 1
9 00-497288-00001  Overlay - Control Panel (ML-126616 & ML-126619) (Current Construction)...............ccccceeennn. 1
10 00-424842-000G1  Panel - Weldment (Previous Construction)............ccecveerieenieeiieenieeeseceeeen

11 00-499301-000G1 Panel - Control Assy. (Current Construction)..
12 00-423918-00001  EIECIrONIC BEEPET ... ..ottt ettt ettt e e e e e e

* (No Longer Available, order ltem 3 or 4.)

-7- F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

-—

\

-

o000,

7
o
)
)

: /v
{

o \

2

POEEE®

PL-60643

CONTROL PANEL
(ML-126616 & ML-126619) (CURRENT)

F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(ML-126616 & ML-126619) (CURRENT)

ILLUS. PART NO. NAME OF PART AMT.
PL-60643

1 00-920883-00003  Probe - TEMPEIALUIE.......cccuiiiiiiiiiieitie ettt ettt sttt e et e b et e et seneesteeeeeeaanne 1

2 00-959113-00003  OVErlay (HODAI).......ccoiiiiiieeie ettt ettt et e et e e st e e et e eteesseeeeseeenseansseaaeeennns 1

3 Mach. Screw 4-40 X 1/2 Phil. Pan Hd...........ooooiiiieeecee e 2

4 00-358628-00001  Switch - Rocker (3-Position)

5 00-358628-00002  Switch - Rocker (2-Position)

6 00-959074 Penel - WEIAMENT.......oo oo e e e e s e e e e e e s et r e e e e e e s eeaaaeeeeeaees

7 SC-114-83 Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST)......coiiiiiiiiiiiieiieeie et 1

8 WL-003-12 LOCKWASHEr #8 HEIICAL..........coiiiiiie i e e e e e e e e e e e as 1

9 00-411499-00003  BUZZET (230 V. ). .ueieiitie ittt ettt ettt et b ettt e bt e e ehe e et et e nb e e saeeeebeeeenbeesabeanbbeeeeeannnns 1
10 00-411499-00004  BUZZET (115 V. ) iiiiiiie ittt ettt h e a et ekt e bt e nae e e bt e e eab e e sabees e e e e e e annnne 1
11 NS-046-89 NUE ASSY. 8-32 HEX..e ettt ettt et e et e s AR
12 00-959110-00001  PlAt.....ueeiiieeiieiieeetie ettt et et e et e e e teeete e e saeeeateeesseeebeeasseeasseesaseessseesseeaseeanseeansesenseasssaaaeeannns
13 Nut 4-40 Hex.
14 LOCKWASIET ... ...ttt e e e e e e e e e e e e e e e e e et aeeaaees
15 00-959000-000G1 Cable Assy. (USB) (1 Ft.) (Incls. Items 3, 14, & 15)....cuiiiiiiiiieiiiee et 1
16 00-959077-00001  Controller - COOKING (NCC)........iiiiieiiieeiie ittt ettt ettt et e e et e e saeeesaeeeanbeesaseensseaaaaannes 1
17 00-354575-00004  Light = INAICALOT. ...ttt ettt et et e bt e eate e beeenbeesaeeenseeeaeeannes 1

-9- F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

____________________________________________________________

. 41 00-353589-00001 Probe - Temp 43 00-423813-00003 Wire - Ignition !
1 42 00-920883-00003 Probe - Temp 44 00-428428-000G1 Wire - Sensor '
\ PARTS NOT ILLUSTRATED K
19-20 1-2
P o
e - |
21-22
P
// 23
-
24
3-4
-
/
© [@,/}@‘/25 | 5
— I 7
26
° 60 / L
27
o&H]. | —
E:j 6
o @ ©
28 o A 7
==l =i
— 2 —
= 30 = 8
O = | 31-32 O = | 9-10
40— | —f :_3“‘/ 18— | e
== / 33 »
‘39— ||F = \ 1617 — | o

—

[¢]
[¢]

HGC5D HGC5 / DGC5
WITHOUT COOK & HOLD

ELECTRICAL COMPONENT PANEL
(HGC5D & WITHOUT COOK & HOLD)

F-34608 Rev. E (July 2015) -10 -



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55190

PART NO.

00-417934-000G1
SD-034-52
00-411500-00012
00-411500-00013
SD-032-07
00-423760-00001
SD-032-07
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
00-417856-00001
SD-032-07
00-417934-000G1
SD-034-52
00-416535-00006
00-416535-00007
SD-034-49
00-417934-000G1
SD-034-52
00-421758-000G1
00-421758-000G2
SD-032-07
SD-034-52
00-821875-00002
SD-034-52
00-821875-00002
SD-032-07
00-423760-00001
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
SD-034-52
00-417934-000G1
SD-032-07
00-417856-00001
00-416535-00006
00-416535-00007
SD-034-49
00-353589-00001
00-920883-00003
00-423813-00003
00-428428-000g1

ELECTRICAL COMPONENT PANEL
(HGC5D & WITHOUT COOK & HOLD)

NAME OF PART AMT.
BIOCK ASSY. = POFCEIAIN. ... .ttt et e b e e e e e e e e e e s 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.......ccooiiiiiiiiiieiiie e 1

Transformer (120 V.) (24 V. OUEPUL).....ouiiiiiieieie ettt 1
Transformer (208-240 V.) (24 V. OUIPUL)...cccuuiiiiiiiiii e 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT

Bracket - Ignition MOAUIE.............oiii e
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT...

CoNtrol = SPArk IGNItION. ........uiiiiiiie ettt
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cocooiiiiiiiiiiiiiceiieeeee e
NUE ASSY. 8-32 HEX KEPS.....eiiiiiiiiieiie ettt e e
Bushing - ElECtriCal (SN@P)......c..eiiiiiii it 1
Lug - Grounding (With Set Screw)

Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......ccoiiiiiiiiiiieeeeiiieee e 1
BIOCK ASSY. = POFCEIAIN. ...ttt et e e e e e e e e e as 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYpe T......coooiiiiiiiiiee e 1
Relay = HEating (120 V.. .eieeee ettt ettt b ettt e bt st en e e e e e ennes 1
Relay - Heating (200240 V.).....c..ii ittt sttt sb e e e e e 1
Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.....c.ccoiiiiiiiiiiiiieiee e 1
BIOCK ASSY. = POICEIAIN. .......eiiiiiiiiieieete ettt e e e 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...

Transformer (120 V.) (24 V. OUIPUL)....couiiiiiieiie et
Transformer (208-240 V.) (24 V. OUIPUL)....cceiiiiiiiiii e 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......ccccciiiiiiiiiiiiieee e 2
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.....ccuuiiiiiiii e 4
Relay - Solid State (50 AmMP.).....ccccoeiiiiiiiiiiieeeeeeeeen

Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYpe T......coooiiiiiiiiiee e 4
Relay - Solid State (50 AMP.).. ..ottt ettt e b et e et eebeesbeentaeeaeeannee 2
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......ccooiiiiiiiiiiieiiiee e 1
Bracket - Ignition MOAUIE..............oiii et 1
CoNtrol = SPArK IGNItION. ........eiiiieii ettt 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cccooiiiiiiiiiiiieeieecee e 2
NUE ASSY. 8-32 HEX KEPS.... ittt e e
Bushing - Electrical (Snap)

Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cccooiiiiiiiiiiiiiiieieeeee e 1
BIOCK ASSY. = POICEIAIN. ...ttt e e et e e et e e e e e eaaaans 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......coooiiiiiiiiiiiiee e 1
Lug - Grounding (With S€t SCIreW).....c.ccuuiiieiiiii e 1
Relay - Heating (120 V.).....c.c........

Relay - Heating (200-240 V.).....cuiiiiieiieeiee ettt ettt ettt e b e saeesnbae e e e e annes 1
Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T....ccooiiiiiiiiiiiiieeeieeee e 2
Probe TemMPErature (SST)......iiuii ettt ettt ettt et e sae e st en e e e e annes 1
Probe - TEMPEIALUIE. .......ccuiiieeciiie ettt e e e s e e st e e et e e s sbae e e e nseeeesnneeeaaeaaeeens 1
Wire - Ignition (HIgh VORAGE)........coiuiiiiiiiiieie e 1
Wire ASSY - Flame SENSOT......cocuiiiiiiiiiiiee ettt sttt 1

11 - F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

1-2
P
y
S
—
5
P
@/
I [
N
oo ©1Y
7-8
o B‘//
[O]
7) @
— 9
L
co ©
é 10-11
o o//
o
[e)
2 zl
30 o 12
~ @A‘/
1 ]
M N e S 32
— ! 33
29 —
i 5 = /13
= 14
o
L = 15-16
P
—E_:_ﬂum‘
26-27__| "
25|
| 18-19
m =15 |
O |G—— 20
=
O
23-24— |

WITH COOK & HOLD

00-353589-00001
00-428428-000G1

______________________________

Probe - Temp
Wire - Sensor

PARTS NOT ILLUSTRATED

-----------------------------

ELECTRICAL COMPONENT PANEL
(WITH COOK & HOLD)

F-34608 Rev. E (July 2015)

-12-



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55191

PART NO.

00-417934-000G1
SD-034-52
00-421758-000G1
00-421758-000G2
SD-032-07
SD-034-52
00-411497-000A1
00-411497-000A2
SD-034-52
00-411497-000A1
00-411497-000A2
SD-032-07
00-423760-00001
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
00-416535-00006
00-416535-00007
SD-034-49
SD-032-07
00-417856-00001
00-417934-000G1
SD-034-52
SD-034-49
00-416535-00006
00-416535-00007
00-424832-00001
00-413764-00001
SD-032-07
SC-114-83
00-353589-00001
00-428428-000g1

ELECTRICAL COMPONENT PANEL
(WITH COOK & HOLD)

NAME OF PART AMT.
BIOCK ASSY. = POFCEIAIN. .......eeiiiiiie ettt et e st e e e e e e e e e e s 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.....ccuuiiiiiiiii e 1
Transformer (120 V.) (24 V. OUEPUL).....ouiiiiiieie et 1
Transformer (208-240 V.) (24 V. OUEPUL)....ccueiiiiiiiiii e 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., TYpe TT......coooiiiiiiiiiieiiiee e 2
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYpe T......cocoiiiiiiiiiiiiieeeieeeeiee e 2
Relay (1-POIE) (120 V.).. e s 1
Relay (1-Pole) (200 V.)....coiieieeeeeseeeee e
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......ccccoiiiiiiiiiiiiiceiecee e 2
REIAY (1-POIE) (120 V.). ettt ettt ettt ettt et emeesaeana e e e nneeanns 1
Relay (1-POIE) (200 V.)...neieeeeeetteieste ettt ettt ettt ane e aan 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cooiiiiiiiiiiiiee e 2
Bracket - Ignition Module
Control - SPArk IGNITION. ..ottt sttt e e st e e et e neeeeeee
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYpe T......coooiiiiiiiiiee e 2
NUL ASSY. 8-32 HEX KEPS. ...ttt ettt e st e e e e e e e e e e e as 2
Bushing = EICHACAI (SN@AP).....ciueieiiieitiiiiie ettt ettt st a e e e nnes 1
Relay - Heating (120 V.) (ML=126614)......ccuuiiiiieiieeeiee ettt 1
Relay - Heating (200-240 V.) (ML-126614)........cooiiiiiiiiee e 1
Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.....c.ccooiiiiiiiiiiieeiie e
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT...
Lug - Grounding (With Set SCreW).........coiiiiiiiiii e
BIOCK ASSY. = POICEIAIN. ..ottt ettt e e e 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.....cc.uiiiiiiiiieeeeee e 1
Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., TYpe T......ccooiiiiiieiiiiiiieee e
Relay - Heating (120 V.)....ooviiiiiieiiie e
Relay - Heating (200-240 V.).....cuii ittt ettt ettt e e b e e sbeesnbae e e e e annee 1
Bracket - MOUNTING. ....coi it e e e e e e e e e as 1
Thermostat..........ccooiiiiiii
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT...
Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST)..........ccceeene
Probe Temperature (SST) (ML-126615).......cccuutiiuiiiiiiiiieeriee et e e
Wire ASSY - FIame SENSOT......coiuiiiiiiiiiiiie ettt 1

-13- F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

15-16-17-18

SIMULTANEOUSLY OPENING DOORS
(PREVIOUS CONSTRUCTION)

F-34608 Rev. E (July 2015) -14 -



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

SIMULTANEOUSLY OPENING DOORS
(PREVIOUS CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-57936
1 00-356562-00001  HANAIE = DOOT.......cceiiiieieiiie ittt r e r e e e e et e e e e e e e e e neas 1
2 00-421923-000G1  Grip - Set
3 SC-113-98 Mach. Screw 10-24 x 1/2 Hex Washer Hd...........ooooiiiiii e 3
4 SC-041-01 Cap Screw 1/4-20 X 3/4 HeX HA. (SST)..cuuiiiiiiiiiie ittt 4
5 WL-019-18 LOCKWASHET 1/4 LIGht......coeiiiic et 4
6 00-356550-00001  LatCh = FIICHON. ... .ccueiitiieieiei ettt ettt e et e e 1
7 00-421913-00002  Panel - Outer Door (RH) (W/O Window)...
8 00-421913-00003  Panel - Outer Door (LH) (W/WINAOW)......cc.eiiiiiieiriiieie ettt 1
9 00-421913-00001  Panel - Outer Door (RH) (W/WINAOW).........ooiiiiiieaiie ettt eneee e e e 1
10 00-421913-00004  Panel - Outer Door (LH) (W/O WINAOW).......coiuiiiiieiiie ittt enee e e e 1
11 00-421904-000G2  Frame ASSY. = DOOT (LH)......uiiiiiiiiieii ettt sttt e e e e e 1
12 00-421905-000G1  Frame AsSY. - DOOT (RH).....coiuiiiiiiiiiiieiee ettt b e e e e e 1
13 00-424163-00001  LeVver - DOOr SWItCh.......cciiiiiieieieece e e 1
14 SD-034-52 Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cccociiiiiiiiiiiiieeieecee e 1
15 00-424730-00001  Door Assy. (LH) (W/Window)
16 00-424730-00002  Door Assy. (LH) (W/O WINAOW).......cciuiiiiiieiiieeiie ettt ettt e e 1
17 00-424731-00001  DoOor ASSY. (RH) (W/WINAOW).......couiiiiiiiieitieiiesie ettt ettt et 1
18 00-424731-00002  Door ASSY. (RH) (W/O WINOW)........eiiuiiiiiitieie ettt 1
19 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., TYPe T.....ccoiiiiiiiiiiiiiiiiee e 4
20 00-358534-00001  Window Assy
21 SD-034-22 Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB........ccoiiiiiiiiiiiiaiee e 9
22 00-358532-00001  Panel - INNer DOOr (W/WINAOW)........coiuriiiiieiiie ettt ettt e st e st e e neeesaeeentseaaeeannes 1
23 00-358533-00003  Panel - Inner Door (W/O WINAOW).........coiiiiiieiiteiie ettt ettt be e e e e e 1
24 00-343143-00002  WASHET.......ccuiiiiiiieit ettt r et e e et 2
25 00-347080-00002  Bearing = DOOI SN@ft........ccuiiiiiiiieiiieieeie ettt ettt et e sbe et e e e e e aanne 2
26 00-343608-00002 Door Chain & TUMNDUCKIE ASSY......cccuiiiiiiiiii ittt et e e e e 2
27 00-352667-00001  CabIe - DOOT STOP......utiitiiitiiitii ittt ettt ettt ettt se et bt st e et e e eab e e saeeseteeeeeeaanne 1
28 PS-004-11 Spirol Pin 3/16 x 1-1/4 Heavy...
29 00-342166-00001  Sprocket - DOOr SNaft.........cciiiiiiiiiiiii ettt e e e e 2
30 SC-047-28 Set Screw 1/4-28 x 3/8 Hex Hdls., CUP Pl.......cooiiiiiiiie e 2
31 00-347080-00002  Bearing - DOOT Shafl..........ooiiiiiiiiiiiiiiiie ettt et e e e abe e e sbbee e snbeeesannntnbnennees 2
32 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuiiiiiiiiiiiieieseeee e 4
33 SC-113-90 Mach. Screw 1/4-20 x 3/4 Hex Hd
34 00-357846-00001  Channel - DOor Sill WelAMENt ..ottt
-15- F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

s

<

o 13-14
| Q%/ 7-8-9-10

-~

SIMULTANEOUSLY OPENING DOORS
(CURRENT CONSTRUCTION)

F-34608 Rev. E (July 2015) -16 -



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

SIMULTANEOUSLY OPENING DOORS
(CURRENT CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-58628
1 00-356562-00001  HANAIE = DOOT.......cceiiiieieiiie ittt r e r e e e e et e e e e e e e e e neas 1
2 00-421923-000G1  Grip - Set
3 SC-113-98 Mach. Screw 10-24 x 1/2 Hex Washer Hd...........ooooiiiiii e 3
4 SC-041-01 Cap Screw 1/4-20 X 3/4 HeX HA. (SST)..cuuiiiiiiiiiie ittt 4
5 WL-019-18 LOCKWASHET 1/4 LIGht......coeiiiic et 4
6 00-356550-00001  LatCh = FIICHON. ... .ccueiitiieieiei ettt ettt e et e e 1
7 00-421913-00002  Panel - Outer Door (RH) (W/O Window)...
8 00-421913-00003  Panel - Outer Door (LH) (W/WINAOW)......cc.eiiiiiieiriiieie ettt 1
9 00-421913-00001  Panel - Outer Door (RH) (W/WINAOW).........ooiiiiiieaiie ettt eneee e e e 1
10 00-421913-00004  Panel - Outer Door (LH) (W/O WINAOW).......coiuiiiiieiiie ittt enee e e e 1
11 00-421904-000G2  Frame ASSY. = DOOT (LH)......uiiiiiiiiieii ettt sttt e e e e e 1
12 00-421905-000G1  Frame AsSY. - DOOT (RH).....coiuiiiiiiiiiiieiee ettt b e e e e e 1
13 00-424163-00001  LeVver - DOOr SWItCh.......cciiiiiieieieece e e 1
14 SD-034-52 Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cccociiiiiiiiiiiiieeieecee e 1
15 00-499289-000G1 Door Assy. (LH) (W/Window)
16 00-499289-000G2  Door Assy. (LH) (W/O WINAOW).......cciuiiiiiieiiieeiie ettt e e e 1
17 00-499290-000G1  DoOr ASSY. (RH) (W/WINAOW).......eoueiiiiiieiieiiesie ettt ettt 1
18 00-499290-000G2  D0oOor ASSY. (LH) (W/O WINAOW)......ciiiiiiuiiiieiteeieeie ettt ettt 1
19 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., TYPe T.....ccoiiiiiiiiiiiiiiiiee e 4
20 00-358534-00001  Window Assy
21 SD-034-22 Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB........ccoiiiiiiiiiiiiaiee e 9
22 00-358532-00001  Panel - INNer DOOr (W/WINAOW)........coiuriiiiieiiie ettt ettt e st e st e e neeesaeeentseaaeeannes 1
23 00-358533-00003  Panel - Inner Door (W/O WINAOW).........coiiiiiieiiteiie ettt ettt be e e e e e 1
24 00-343143-00002  WASHET.......ccuiiiiiiieit ettt r et e e et 2
25 00-347080-00002  Bearing = DOOI SN@ft........ccuiiiiiiiieiiieieeie ettt ettt et e sbe et e e e e e aanne 2
26 00-343608-00002 Door Chain & TUMNDUCKIE ASSY......cccuiiiiiiiiii ittt et e e e e 2
27 00-352667-00001  CabIe - DOOT STOP......utiitiiitiiitii ittt ettt ettt ettt se et bt st e et e e eab e e saeeseteeeeeeaanne 1
28 PS-004-11 Spirol Pin 3/16 x 1-1/4 Heavy...
29 00-342166-00001  Sprocket - DOOr SNaft.........cciiiiiiiiiiiii ettt e e e e 2
30 SC-047-28 Set Screw 1/4-28 x 3/8 Hex Hdls., CUP Pl.......cooiiiiiiiie e 2
31 00-347080-00002  Bearing - DOOT Shafl..........ooiiiiiiiiiiiiiiiie ettt et e e e abe e e sbbee e snbeeesannntnbnennees 2
32 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuiiiiiiiiiiiieieseeee e 4
33 SC-113-90 Mach. Screw 1/4-20 x 3/4 Hex Hd
34 00-499300-000G1  Channel - Bottom DOOr Sill..........cocueoiiiiiiieiesiieesieeesee et
-17 - F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

3-4 - <
1-2\\ <4///2 //)&\15-16-17-18

This style
handle no
longer available,
order ltem 4.

INDEPENDENTLY OPENING DOORS
(PREVIOUS CONSTRUCTION)

F-34608 Rev. E (July 2015) -18 -




DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-57937

PART NO.

00-959087-00001
WL-013-14
00-957108-00001
00-913102-00179
SC-022-40
00-357846-00001
00-423847-00001
SD-034-22
00-358600-00001
00-358600-00002
00-421905-000G1
00-421904-000G2
00-424163-00001
SD-034-52
00-358529-00005
00-358529-00006
00-358530-00003
00-358530-00004
SD-034-62
00-358534-00001
SD-034-22
00-358532-00001
00-358533-00003
PS-004-11
00-343143-00002
00-347080-00002
00-424158-00001
SC-113-90

INDEPENDENTLY OPENING DOORS
(PREVIOUS CONSTRUCTION)

NAME OF PART

Screw 1/4-20 X 1-1/4 BIack Hd.........ooiiieeee e 2
Lockwasher 1/4 Internal Shakeproof.............oociiiiiiiiiiie e 2
[ E=TaTe | LI 1Y o] o F=To [ =1 = To1 1 TSNP 1
Kit - Handle
Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuuiiiiiiieieiieieseeeseee e 4
Channel - Door Sill WeIAdMENL.........ccooiiiiiiie e 1
SHKE = DOOT ...ttt
Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB
Panel - Outer Door (RH) (W/Window).........ccccceriierieenncens
Panel - Outer Door (RH) (W/O WINAOW)......cccuuiiiiiiiiie ittt e e
Frame AsSY. - DOOT (RH).....coiuiiiiiiiiieie ettt e e
Frame Assy. - Door (LH)...
[T B o Yo a1V (o] o PSP
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......ccccoiiiiiiiiiiiiiiieieecee e
Door Assy. (LH) (W/WINAOW).........eiiiiiiiiieie ettt e e
Door ASSY. (LH) (W/O WINAOW).......eeiiiiiiiie ettt ettt e et a e e e e e eaeeeeaaaaaaaens
Door Assy. (RH) (W/Window)
Door Assy. (RH) (W/O WINAOW)......ceuuieiiieiie ettt ettt ettt e e s enbneaaaaennes
Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., Type T
WINAOW ASSY....ceiiiiiiieiiiie ettt
Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB
Panel - Inner Door (W/WIiNdow).........cccoeieeiniiennieenieesee.
Panel - Inner Door (W/O WINAOW).........ciiiiiiiiie ettt ettt e e

SPIrol Pin 3/16 X 1-1/4 HEAVY.......oiitiiiiiiiee et 1
Washer
Bearing - DOOT Shaft.........oooiiiiiii et 1
D00 STOP ...ttt ettt ettt n e e e e anes 1
Mach. Screw 1/4-20 X 3/4 HeX Hd.........cooiiiii e 2

-19- F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

__B__d/
o\

o

o

o\

This style
handle no

longer available,

order Item 4.

10—"F

9/7
<>

17-18-19-20

@i\g

VA
L

1

INDEPENDENTLY OPENING DOORS
(CURRENT CONSTRUCTION)

F-34608 Rev. E (July 2015) -20 -



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-58627

PART NO.

00-959087-00001
WL-013-14
00-957108-00001
00-913102-00179
SD-034-22
00-499264-00001
00-497586-00001
00-347545-00001
WL-019-35
SC-117-73
00-358600-00001
00-358600-00002
00-424163-00001
SD-034-52
00-421905-000G1
00-421904-000G2
00-499285-000G1
00-499285-000G2
00-499286-000G1
00-499286-000G2
SD-034-62
00-358534-00001
00-358532-00001
00-358533-00003
PS-004-11
00-343143-00002
00-347080-00002
00-357837-00001
SD-034-22
00-499263-00001
SC-113-90
SC-022-40
00-499300-000G1
SD-034-22

INDEPENDENTLY OPENING DOORS
(CURRENT CONSTRUCTION)

NAME OF PART AMT.
Screw 1/4-20 X 1-1/4 BIack Hd.......coooiiieee e 2
Lockwasher 1/4 Internal Shakeproof..
Handle - Molded (BIACK).........couiiiiiiiit ettt e 1
LT =T T [P SPR 1
Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB.......cccccociiiiiiiiiiiiieeniee e 2
Plate - Latch CULOUL.........oouii et 1
Latch - Door Roller
Catch Assy. - Door (Ball Style) (NOt SHOWN)........coiiiiiiiiiieie e 1
Lockwasher #10 INTEINAL...........coiiiiiiiiiie et 2
Mach. Screw 10-32 x 5/8 Phil. Truss Hd......c..coouiiiiiiiiiic et 2
Panel - Outer Door (RH) (W/WINAOW).........oiiiiiiiieiie ettt e e 1
Panel - Outer Door (RH) (W/O WINAOW).......ccuuiiiiiiiiie ettt e e 1
Lever - DOOT SWItCN........ooiiiiieee e e 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cccooiiiiiiiiiiiiceie e 1
Frame Assy. - Door (RH)
Frame ASSY. - DOOT (LH)......viiiiii ettt st e e
Door Assy. (LH) (W/WINAOW)......cueiiiiiiiiieiee ettt e e 1
Door Assy. (LH) (W/O WINAOW)........ooiiiiiiiiiie ettt e e 1
D0oor ASSY. (RH) (W/WINAOW)......ciiiiiiie ittt ettt e et e e st e e ssbe e e smnteeeaaaeaaaanns 1
Door Assy. (RH) (W/O Window)
Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., TYPe T......ccoiiiiiiiiiiiieiiiee e 4
WVINAOW ASSY ...ttt ettt ettt ettt ettt e bt e e ea b et e e e st et e e eabe e e e eats e e e eabs e e e eabn e e e ebnee e e e e e e e e 1
Panel - Inner Door (W/Window)......
Panel - Inner Door (W/O Window)..
Spirol Pin 3/16 x 1-1/4 Heavy.........
R AT = 3 T SRR
Bearing - DOOT SNaft........cooiiiiiiiii ettt e e 1
Seal - Door End
Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB.......cccccooiiiiiiiiiiiiieeniee e 3
D00 STOP ... ettt a et ettt sn et n e e e e e anee 1
Mach. Screw 1/4-20 X 3/4 HeX Hd.........cooiiiiiii e 2
Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuitiiiiiiiiieeieseeeseee e 4
Channel - Bottom Door Sill

Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB........c.coiiiiiiiiiiiiiaiiee e 2

21 - F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

_____________________________________________________________________

00-427617-00001
00-959663-00001
00-402558-00004
00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001

23-24-25-26

32-33-34

Flue - Deflector

Tube - Snorkel Assy.

Clip - Bulb
Leg — Set (PTD)
Leg — Set (SST)
Leg (PTD)

Leg (For Double Stack)

Caster

54
55

00-343634-00002
00-357047-00001
00-357047-00002
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76

00-425428-00001

PARTS NOT ILLUSTRATED

20-21—"

OVEN PANELS AND MOTOR

Caster

Caster - Swivel
Caster - Swivel
Strap

Ring - Locking
Foot

Screw

Foot (Adjustable)

_____________________________________________________________________

N e - ————————— =

F-34608 Rev. E (July 2015)

-22-



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-57935

PART NO.

FE-006-05
00-414540-00B35
00-342285-00001
FE-002-03
00-358516-00001
00-358516-00002
WS-029-46
NS-046-86
00-411136-00003
00-411136-00004
00-415780-00003
00-415780-00005
00-424840-00002
00-424153-000G1
00-423289-000G1
00-411289-00004
SC-120-15
00-958827-000G3
00-405016-00001
00-424140-00002
00-424228-00002
00-417856-00001
01-1000V7-00028
00-357036-00001
00-342766-00002
00-913102-00032
00-423832-00001
01-1000V7-00027
00-357036-00003
00-357036-00001
00-913102-00032
00-411496-000F1
00-499310-000G1
SD-034-47
SC-113-65
WS-029-46
FE-002-52
00-358723-00001
00-425324-00001
00-427617-00001
00-959663-00001
00-402558-00004
00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001
00-343634-00002
00-357047-00001
00-357047-00002
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76
00-425428-00001

OVEN PANELS AND MOTOR

NAME OF PART AMT.
LOCK NUL /2 .t r e sb e r e enn e e eneeeaans 1
CoNAUIE 378 X B35 TN LGttt 1
BUSKING = PIASHIC. ...ttt ettt e e e 2
Connector - Conduit 3/8 TS Straight........cccoouiiieiiiiie e e e 1
Motor 1/2 Hp. (2-Speed) (115 V., 50/60 Hz., 1 PN.)...cciiiiiieiieiece e 1
Motor 1/2 Hp. (2-Speed) (208-240 V., 50/60 Hz., 1 Ph.)...ccoiiiiiiieeeee e 1
WWVASKIET ...ttt ettt h e et e b ettt e e 4
Nut Assy. 5/16-18 KEPS Hex...
COVET = FAN (B0 HZ. ).ttt e et e et e e e st e e ssb e e e smneeeesnsnnssnbenenen 1
COVET = FAN (B0 HZ.)..eee ittt e e et e e sttt e s sabteeesntnnbbneeneeee 1
Wheel - BIOWET (B0 HZ.)......eiiiiieie ettt ettt ettt e et e e e nneneeas 1
WHEEI = BIOWET (50 HZ. ).ttt et ettt e e e e e e e nenneeas 1
Panel - Back (SST) (OPtIONI).........oiieiiiieiiieiee ettt st e e e e 1
Pan@l ASSY. = BACK......oiiiiiiiiiiie e a e 1
MOLOT IMOUNT. ...ttt sr e e enn e e neeeenne 1
SPACET - FAN HOUSING. ..ottt e e e 4
Mach. Screw 1/4-20 X 4 RA. H....o..oiiiiiiiic e 4
Kit = OVEN LIMIE ASSY ..ttt ettt ettt sbe et nte st e e e e e eanes 1
Cord - Electric SUPPlY (120 V. ONIY)...cuiiiiiieiieeiet et 1
Panel - Outer (RH) (SST) (ML-126614, ML-126615, & ML-126616).........cccceoeerereeeiieeaiieeae 1
Panel - Outer (RH) (SST) (ML-126618 & ML-126619)
Lug - Grounding (With Set SCIEW).......couuiiiiiiiii e e e
Bulb (120 V.) (Previous CONSIUCHON).........ciiiiiaiiieiie ettt e e e e 1
Oven Lamp (40 Watts) (120-130 V.) (Current Construction)......
Light Bulb - Oven (40 Watts) (240 V.) (Previous Construction)
Kit - Lamp & Housing (250 V.) (Current Construction)...............
Cover - Light (Previous CONSIIUCON).......cciuiiiiiiiiii ettt
Lamp - Oven (Complete) (Lens, Base, & Bulb) (Current Construction)..........ccccceevvcvvveeereenenn.. 1
(=T o | o PP PR POPPPPRN 1
Oven Lamp (40 Watts) (120-130 V. )...eeiueiieeieeie ettt 2
Kit - Lamp & HOUSING (250 V.)....uuiiiiiiiieiiee ettt e e 2
Switch - Micro (Units Builts Before 5/12/09).........cc.coiiiiiiiiii e 1
Micro Switch Kit (Units Builts After 5/12/09).........ccciiiiiiiiiieiesieseeeeee e 1
Self-Tapping Screw 6-32 x 1 Hex Washer Hd., Type T...
Cap Screw 5/16-18 X 1-1/4 HEX Hd.......oooeriiiee e
WWASKNIET ... e e e
Connector - Conduit 3/8 TS 90 DEGIEE.........ueeiueiiiiiiiieiie ettt ettt eee e 1
ST oL Tt S (==Y SRS ORUPPPPNt 2
Bracket - DOOr SWItCh.......couiiiii e 1
[ UL I =Y 1= o1 o PSP 1
LI 0TI T T 4 (SR 1
Clip - Tubing......ccccecvevrieennn.
Leg - Set (25-3/4 In.) (PTD)..
Leg - Set (25-3/4 In.) (SST)..vevveiveiieniieeeneeesieeene
Leg Assembly for Caster and Foot (Painted BIack)............cuueieiiiiiiieiiiiieeeiiee e 4
Leg (8 IN.) (DOUDIE SEACK)........ciiiiiiieiiiee et e e e e e e 4
Caster (With Brake)
Caster (WIthOUE Brake).........ocuie ittt ettt eee e 2
Caster - SWivel (WithOUt Brake)............ooiiiiiiieiiie e 2
Caster - SWIVEl (With Brake)..........c.eiiiiiiiiiiiee e 2
=T T 1= 9 o L1 o PRSPt 4
Ring - Locking (Use With HEM 45)........couiiiiiiii e 4
Foot - Adjustable (1-5/8) (SST) (Use With &M 45)........cceiiiiieieie e 4
Cap Screw 1/4-20 x 1 Hex Hd (Use With [€gS).......cceiiiiiiiiiiiiiiicce e 16
Foot - Adjustable (Use With e 46)..........coocuiiiiiiiii e 4

-23.- F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

10-11-12-13

14-15 -
16-17-18-19-20 \ ‘
21-22-23-24 7 2
e o
\\ L:‘
& 33-34-35 :
36-37-38 "N aas
vy “~
2y .
’ AY
;8 [
1
N |‘ / Ql 1
31 \ !
25-26-27 v 30-40 g
28-29-30 s L PL-57939

OVEN PANELS AND RACK SUPPORTS

F-34608 Rev. E (July 2015) -24 -



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-57939

-

QWO ~NOOOA~WN

17

18
19
20

21

22
23
24
25
26
27
28
29
30
31
32
33

34

35
36

37

38
39
40
41
42
43
44
45

PART NO.

00-424141-00002
00-424229-00002
00-421799-00001
00-353484-00001
SC-053-41

NS-038-08

00-347080-00002
00-353482-00001
00-353483-00001
00-424142-00002

00-424230-00002
00-499302-00001
00-499303-00001
00-357919-00001
00-423842-000G1
00-428104-00001

00-428104-00002

00-428104-00003
00-428104-00004
00-342141-00001

00-342141-00002

00-424833-00001
00-424833-00002
00-959456-0001

00-423766-000G1
00-421797-00002
00-499261-00002
00-423758-00001
00-499297-00001
00-425199-00001
00-424865-00001
00-357507-00001
00-411265-00011

00-411265-00022

00-959523-00001
00-411265-00010

00-411265-00020

00-959523-00002
00-959753-00001
SD-032-07
SC-115-51
00-347545-00001
00-423848-00001
NS-038-03
00-497585-00001

OVEN PANELS AND RACK SUPPORTS

NAME OF PART AMT.

Top (SST) (ML-126614, ML-126615, & ML-126616).........cceeiiiiiaiiiieiiee e 1
Top (SST) (ML-126618 & ML-126619)......ccueeiuiiiiiiiieeieestie ettt 1
IR o (o] o SO TSSOSO PPPRPPP 1
Plate - Retainer

Mach. Screw 1/4-20 x 1/2 Slotted Truss Hd. (SST).....ccccuiiiiiiiiiiiiiiie e 4
LOCK NUE 1/4-20 X 1 HEX ..ttt sttt st e e e 4
Bearing - DOOK SNaff........coo ittt e e e e e e e e e e s 2
ST 0T Lo C PP PTTOPRUPPPPRE 2
Plate - Upper DOOF BEAING. ........utieiuiiieiiiiie ettt ettt ettt ettt e s e e st e e e e et e e e e aeee s 2

Panel - Outer (SST) (LH) (ML-126614, ML-126615, & ML-126616) (Previous
(0701 a 151 10 Ted o] o ) O O TSP U SO PPRPPPPPPP

Panel - Outer (SST) (LH) (ML-126618 & ML-126619) (Previous Construction)

Side - Left Body (ML-126614, ML-126615, & ML-126616) (Current Construction).................... 1
Side - Left Body (ML-126618 & ML-126619) (Current Construction)............cccooeciiereiiiiiiininnnnes 1
Kit - Door Seal (Incls. Items 15 & 32)

Seal - Vertical Door (Set) (LH & RH)....coouuiiiiieiiiee e
Guide - Rack (LH) (ML-126614, ML-126615, & ML-126616) (Before S/N481809325)
................................................................................................................................................... 1
Guide - Rack (RH) (ML-126614, ML-126615, & ML-126616) (Before S/N481809325)
................................................................................................................................................... 1

Guide - Rack (LH) (ML-126618 & ML-126619) (Before S/N481809325)....
Guide - Rack (RH) (ML-126618 & ML-126619) (Before S/IN481809325)........cccccvrvververveennnnennn
Rack - Support (LH) (ML-126614, ML-126615, & ML-126616) (Previous Construction)

Rack - Support (LH) (ML-126618 & ML-126619) (Previous Construction)

Rack - Support (RH) (ML-126618 & ML-126619) (Previous Construction)..............cccoveeieeeeen... 1
Rack - Guide Common (Starting S/N481809325).........ccccuiiiiiiiiiiiieie e 2
Trim - Bottom W/Access Door Assy. (Previous CONStruction)............ccooooueeeeeeenniiiieena e 1

Trim - Bottom (Previous ConstruCHiON)...........oiiiiiiiiiie e 1
Trim - Bottom W/O Access Door Assy. (Current Construction).............ccoceeieeiieeniniiiiee e, 1
Door - Access Trim (Previous CONStUCON)........cc.uieiiiiiiieiiee et e e 1
DoOr - LOWET ACCESS TTM.....iiiiiiiiiiiiiie it s 1

Fastener - Nylon (Push-In)...
L0701 e I 3 o TSR P R TORPRTTRP

Seal - Horizontal Door (30-1/2 In. Long) (Top & Bottom)........ccoceiiiiiiiiiiicceciecee e 2
Rack Assy. (ML-126614, ML-126615, & ML-126616) (Single Center Cross Member)

(USEd BEOrE 9/09).......eeeeieiie ettt ettt et ettt et e e n e et e e ente e e e nnne AR
Rack Assy. (ML-126614, ML-126615, & ML-126616) (Two Cross Members) (Used

from 9/09 t0 S/NABTB09325)........eeeieuieeieeie ettt ettt sttt n AR
Rack Assy. (ML-126614, ML-126615, & ML-126616) (Starting S/N481809554).................... AR
Rack Assy. (ML-126618 & ML-126619) (Single Center Cross Member) (Used Before

O/09)... e e et n e R e et et ne e n et e e r e e s e e e e AR

Rack Assy. (ML-126618 & ML-126619) (Two Cross Members) (Used from 9/09 to S/
NABTB09B25)....c.eeueeueeueiterierieieeeeie ettt e e et seesee e eneenesnesnennens

Rack Assy. (ML-126618 & ML-126619) (Starting S/N481809554)... .
Probe GUuard & ReEtAINET. ...........oiiiiiiieie e
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......ccooiiiiiiiiiieiiiee e
Mach. Screw 10-32 x 1/2 Phil. Truss Hd..........cccccvviveneenncnns

Catch Assy. - Door (Previous Construction)....
Shim - Door Strike (Previous Construction)..... .
Lock Nut 10-32 SP (Previous CONSIrUCION).........cciiiiiiiiiiieeii e
Plate - Strike (Current CONSTrUCION).........oouiiiiiiiiii e 1

- 25- F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

{ USED ON OVENS BEFORE THE FOLLOWING S/N

[}

[}

[}

| HGC5(NAT) SIN481834690 [-------------

i HGC5(LP) S/IN481835500 !

| HGC5X(NAT) SIN481835794 |  54.20 P s -
| HGC5X(LP) SIN481835796 | -

\

_________________________________

23-24-25-26-27
28-29-30-31-32

, WHITE ROGERS
i USED BETWEEN
\ 3/15/05 to 02/01/15

PL-55189 |

GAS PIPING AND FLAME CHAMBER
(BEFORE SERIAL NUMBER)

F-34608 Rev. E (July 2015) -26 -



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55189

PART NO.

00-423819-00003
00-423828-00001
00-423828-00006
00-425433-00001
00-424940-00001
00-424940-00002
SD-034-52
00-423820-00001
FP-013-17
FP-078-75
SC-113-80
00-424728-00001
SC-117-60
00-423828-00002
00-423828-00007
00-424138-00001
SC-113-80
00-417879-00001
SD-034-49
00-424194-00001
00-424135-000G1
00-424195-000G1
00-010901-00031
00-010901-00032
00-010901-00033
00-010901-00034
00-010901-00035
00-010901-00036
00-010901-00046
00-010901-00048
00-010901-00049
00-010901-00050
00-424191-000G1
00-410841-00018
00-410841-00019
00-497269-00001

00-497269-00002

GAS PIPING AND FLAME CHAMBER
(BEFORE SERIAL NUMBER)

NAME OF PART AMT.
Pipe - Weldment Gas INIet............cooouiiiiiiiiee e e e e e e e e e 1
Tube - Flex (30 In.) (1/2 Male End) (Used with Items 34 & 35)........cccceviiiiiiinieiiiieecee e, 1
Tube - Flex (30 In.) (3/8 Male End) (Used with Items 36 & 37)........ccceeriiiiiiiniiiiiieieee e 1

[T I O [T T VPP P PP SRPOPPPPPN 1
L= LT O o To] g Yo TN (2 0 Y RSP 1
Fan - COOlNG (230 V. ).ttt ettt ettt ettt e e e e eanee 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.......cccooiiiiiiiiiiniiieiieeee e
DefleCtor = Aif.. ..o

Elbow - Street 1/2 x 90 Deg. (Used with Items 34 & 35).....

Elbow - Pipe 3/8 x 90 Deg. (Used with Items 36 & 37)....

Cap Screw 1/4-20 X 1/2 HEX Hd.......ooo oottt et
Bracket - Gas ValVe........couiiiiiiiiiee ettt ettt e e e 1
Mach. Screw 10-32 x 1-1/4 Phil. Oval Hd

Tube - Flex (18 In.) (1/2 Male End) (Used with Items 34 & 35)........cccceviiiiiiiniiiiiiec e 1
Tube - Flex (18 In.) (3/8 Male End) (Used with Items 36 & 37).........ccccceeiiiiiiciiiiiee e 1
1= a1 o] o SRR

Cap Screw 1/4-20 x 1/2 Hex Hd

Nozzle - Pilot BUINET..........oooiiiiieiicee e

Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.....c.ccoooiiiiiiiiiiiiiiieee e 2
1gNItOr = FIAME DELECION. ... . ittt e e st e e e e e e e e e ns 1
Burner Assy. (ML-126614, ML-126615, & ML-126616)........c..ccccutriiiiiiiienienie e 1
Burner Assy. (ML-126618 & ML-126619)........cccueiiriiiiiieieieeiese ettt 1
Orifice - Spud (31 Drill) (NAT) (Sea Level 0 2499 Ft.).....c.cooiiiiiieiiee e 1
Orifice - Spud (32 Drill) (NAT) (2500 Ft. t0 3499 FL.).....ooiiiiiiiiieiieiieeeece e 1
Ofifice - Spud (33 Drill) (NAT) (3500 Ft. t0 4499 FL.)....coooiiiiiiiiieieeeeseeee e 1
Orifice - Spud (34 Dirill) (NAT) (4500 Ft. to 6499 Ft.)....

Orifice - Spud (35 Drill) (NAT) (6500 Ft. t0 8499 FL.).....cciieiieiieiiecee e 1
Orifice - Spud (36 Drill) (NAT) (8500 Ft. t0 10500 Ft.).......cooueeiieiieriesie e 1
Orifice - Spud (46 Drill) (LP) (Sea Level t0 2499 Ft.).......ccooiiiiiiiieie e 1
Orifice - Spud (48 Dirill) (LP) (2500 Ft. t0 4499 Ft.)....c.eeiiiiiiiee e 1
Orifice - Spud (49 Drill) (LP) (4500 Ft. t0 7499 Ft.)...cc.eoiiiiieieeeee e 1
Orifice - Spud (50 Dirill) (LP) (7500 Ft. t0 10500 Ft.)....ccoviiiiiiiiiiiiiieiecee e 1
COVET = BUIMEI ACCESS. ... . ittt ettt ettt e e sttt e e e bt e e e eabe e e e e aneseeesanbeeeeannntnnbnneeen 1

Valve - Gas Control (NAT) (Robert Shaw) (Before February 2005).
Valve - Gas Control (LP) (Robert Shaw) (Before February 2005)....
Valve - Gas Control (NAT) (White Rogers) (From February 2005 to February 2015)

_27 - F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

e S R Sy

| USED ON OVENS AFTER THE FOLLOWING S/N

[}

[}

[}

! HGC5(NAT) SIN481834690 [-------------
' HGC5(LP) SIN481835500 |

! HGC5X(NAT) SIN481835794 !

' HGC5X(LP) SIN481835796 |

L —————

19-20
23-24-25-26-27
28-29-30-31-32

GAS PIPING AND FLAME CHAMBER
(AFTER SERIAL NUMBER)

F-34608 Rev. E (July 2015) -28 -



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

GAS PIPING AND FLAME CHAMBER
(AFTER SERIAL NUMBER)

ILLUS. PART NO. NAME OF PART AMT.
PL-57940
1 00-423819-00003  Pipe - Weldment Gas INIEt...........cooiiiiiiiii e 1
2 00-423828-00006  TUDE = FIEX (B0 IN.).cuttiuiiitieiieiieie ettt ettt e sttt e e et et et e et eme e s et emeesaeemeeaneeeeenneeeennees 1
3 00-425433-00001  FAN = CliPeetieiiiiieiiieiie ittt ettt et s et et eae et se e eeem e et e et e e et emeeeeeeeeene e e e e nneeeenees 1
4 00-424940-00001  Fan = COONNG (120 V.)..ueeiiieeiieie ettt sttt b e bt et nae e e et e e et 1
5 00-424940-00002  Fan - COONNG (230 V.)..ueeiiiiiiieieeieeete ettt ettt st et et nae e et e s 1
6 SD-034-52 Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...
7 00-423820-00001  DEflECIOr = All...c.eiieiiieietteet ettt sa ettt b e bttt be e bt et et e e et
8 FP-078-75 EIDOW - Pip@ 3/8 X 90 DIBJ.....cueiiteeiiiitieieiteete sttt 1
9 SC-113-80 Cap Screw 1/4-20 X 12 HEX Hd........oo ittt e 2
10 00-959486-00001  Bracket - Gas ValVe........c..ccciiiiiiiiieiiee st 1
11 SC-007-93 Mach. Screw 10-24 X 2-1/2 Slotted Rd. Hd........cccoiiiiiiiii e 1
12 NS-048-22 NUL, LOCK SP. 10-24.....oiiiieee e e e enn e e eeaane 1
13 00-959662-00001  Valve - Gas, Convertable (NAT & LP)......couiiiiii e 1
14 00-423828-00007  Tube - Flex (18 In.)...c.ccoevieriieiriiiieenne.
15 00-959379-00001  Cover - BUrNEr ACCESS, MIQ.........ccoiiiiiiiiieiieee et e e e e e e e e re e es
16 00-424138-00001  MaNIOI........ouiieiiitiiie ittt ettt et b et bt et nne e ne e e
17 SC-113-80 Cap Screw 1/4-20 X 1/2 HEX Ha....o.ooiiiee et
18 00-417879-00001  NOZZIE - Pilot BUMMET......cotiiiiiiiiee ettt
19 SD-114-24 Mach. Screw 8-32 x 1/2 Phil. Pan Hd....
20 NS-044-07 NUL ASSY. 8-32 HEX KEPS....uitiiieiiiiie ettt ettt e e e e e e e e e e e e aeeeeas
21 00-959507-00001  IGNILEI = BUIMNEI. ...ttt ettt e e ettt e e s bttt e e e ab et e e ebee e e e sabbeeeeasnnenbnnnnnes 1
22 00-959508-00001  BUIMET......ccuiiiiiiiriieieieerie e
23 00-010901-00030  Orifice - Spud (30 Drill) (NAT) (Sea Level to 2499 Ft.).
24 00-010901-00031  Orifice - Spud (31 Drill) (NAT) (2500 Ft. to 3499 Ft.)....
25 00-010901-00032  Orifice - Spud (32 Drill) (NAT) (3500 Ft. t0 4499 FL.)...ccuetiiiiiiiiiie i 1
26 00-010901-00032  Orifice - Spud (32 Drill) (NAT) (4500 Ft. t0 6499 FL.)...cccueiiiiiiiiiiii it 1
27 00-010901-00033  Ofifice - Spud (33 Drill) (NAT) (6500 Ft. to 8499 Ft.)....
28 00-010901-00035  Orifice - Spud (35 Drill) (NAT) (8500 Ft. t0 10500 Ft.)......ooiiiiiiiieiiiieiiiee e 1
29 00-010901-00046  Orifice - Spud (46 Drill) (LP) (Sea Level t0 2499 Ft.).......ccciiiiiiiieieeeee e 1
30 00-010901-00048  Orifice - Spud (48 Drill) (LP) (2500 Ft. t0 4499 Ft.).....cceoiiiiiiiieiieiee e 1
31 00-010901-00049  Orifice - Spud (49 Drill) (LP) (4500 Ft. to 7499 Ft.)....cccuiiiiiiiiieiieseereeeeee e 1
32 00-010901-00050  Orifice - Spud (50 Drill) (LP) (7500 Ft. to 10500 FL.).....ccoiiiieiiieiieieeii e 1
-29- F-34608 Rev. E (July 2015)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

FORM 34608 Rev. E JULY 2015 PRINTED IN U.S.A.



